

Nottinghamshire Adult Asthma Treatment Summary





Nottinghamshire Area Prescribing Committee

Nottinghamshire Adult Asthma Treatment Summary

Based on <u>BTS/ SIGN guidelines 2019</u> and <u>NICE NG80</u>: Asthma: diagnosis, monitoring and chronic asthma management

Guidance notes

- 1. All patients should have a written self-management plan- see APC website
- Adherence and inhaler technique must be checked before any step up in medication. Patients should be
 prescribed a device that they can and want to use. Consider patient variable factors alongside their ability to use.
 Advise patient to visit <u>Right Breathe website</u> for videos on how to use device. Most patients should be on a single
 type of device wherever possible. Metered dose inhalers should be used with a spacer device wherever possible.

Recommended spacer device for inhaler type:

Luforbec[®], Trimbow[®], QVAR[®], Kelhale[®], Flutiform[®], Fostair[®] and Soprobec[®] MDIs = AeroChamber Plus[®] (£5.21/each) Salamol, Clenil Modulite[®], Flixotide[®] and Seretide[®] MDIs = Volumatic[®] (£3.88/each)

- 3. Consider <u>carbon footprint</u> –note that DPIs and SMIs have a much lower carbon footprint than MDIs. Use a low carbon option where medication choices/ inhaler devices are equally appropriate. However, ensuring that the patient is able to use the device effectively must always be the priority- see point 2 above. For further information regarding environmental impact of respiratory disease management see <u>PCRS Position Statement</u>.
- 4. <u>Assessment of control</u> can be achieved through asking 3 simple questions: In the last week (or month):
 - a. Have you had difficulty sleeping because of your asthma symptoms (including cough)?
 - b. Have you had your usual asthma symptoms during the day (cough, wheeze, chest tightness or breathlessness)?

c. Has your asthma interfered with your usual activities (e.g. housework, work/school etc)? Undertake an asthma review if using SABA 3 times a week or more, symptomatic 3 times a week or more, waking due to symptoms one night a week or more or patient has had an exacerbation in the last 2 years.

5. <u>Stepping down:</u> A step down in medication (especially from high dose inhaled steroids – decrease steroid dose by 25-50% and monitor) should be implemented after at least 3 months of good control.

Nottinghamshire	Adult Asthma Treatment Summary	/
V4.1	Last reviewed: March 2023	Review date: Feb 2025



Nottinghamshire Area Prescribing Committee

Table of Inhaled Corticosteroid Potencies (from BTS guidance)

ICS	Dose		
	Low dose	Medium dose	High dose
eclometasone dipropionate			
lenil Modulite pMDI	100 micrograms two puffs twice a	200 micrograms two puffs twice a	250 micrograms two puffs twice a day
	100 micrograms two puris twice a		
elhale pMDI (extrafine)	50 micrograms two puffs twice a	100 micrograms two puffs twice a	100 micrograms four puffs twice a day
var pMDI (extrafine) var Easi-Breathe (extrafine)	50 micrograms two puffs twice a	100 micrograms two puffs twice a	100 micrograms four puffs twice a day
eclometasone Easyhaler	200 micrograms one puff twice a	200 micrograms two puffs twice a	n/a
			· // -
ostair (pMDI) (extrafine) (beclometasone & ormoterol)	100/6 one puff twice a day	100/6 two puffs twice a day	200/6 two puffs twice a day
ostair (NEXThaler) (extrafine) (beclometasone & rrmoterol)	100/6 one puff twice a day	100/6 two puffs twice a day	200/6 two puffs twice a day
rimbow peclomethasone, formoterol and glycopyrronium	87/5/9 one puff twice a day	87/5/9 two puffs twice a day	172/5/9 two puffs twice a day
oprobec (pMDI)	100 micrograms two puffs twice a day	200 micrograms two puffs twice a day	250 micrograms two puffs twice a day
uforbec peclomethasone, formoterol)	100/6 one puff twice a day	100/6 two puffs twice a day	200/6 two puffs twice a day
udesonide			
ılmicort Turbohaler	100 micrograms two puffs twice a ay 200 micrograms one puff twice a day	200 micrograms two puffs twice a day 400 micrograms one puff twice a day	400 micrograms two puffs twice a day
uoResp Spiromax (Budesonide and formoterol)	160/4.5 one puff twice a day	160/4.5 two puffs twice a day 320/9 one puff twice a day	320/9 two puffs twice a day
mbicort Turbohaler (Budesonide and hrmoterol)	100/6 two puffs twice a day 200/6	200/6 two puffs twice a day	400/12 two puffs twice a day
obumix Easyhaler (Budesonide and formoterol)	80/4.5 two puffs twice a day 160/4.5 one puff twice a day	160/4.5 two puffs twice a day 320/9 one puff twice a day	320/9 two puffs twice a day
uticasone propionate			
ixotide Evohaler	50 micrograms two puffs twice a day	125 micrograms two puffs twice a day	250 micrograms two puffs twice a
ixotide Accuhaler	day 100 micrograms one puff twice a	250 micrograms one puff twice a day	500 micrograms one puff twice a day day
lutiform MDI Fluticasone propionate and formoterol)	50/5 two puffs twice a day	125/5 two puffs twice a day	250/10 two puffs twice a day
erivio Spiromax	n/a	n/a	500/50 one puff twice a day
luticasone propionate and salmeterol) irFluSal Forspiro	n/a	n/a	500/50 one puff twice a day
luticasone propionate and salmeterol) uticasone/ salmeterol pMDI (AirFluSal, Aloflute, ombisal, Sereflo, Seretide Evohaler, Sirdupla etc)	50/25 two puffs twice a day	125/25 two puffs twice a day	250/25 two puffs twice a day
usacomb Easyhaler	n/a	250/50 one puff twice a day	500/50 one puff twice a day
luticasone propionate and salmeterol) eretide Accuhaler luticasone propionate and salmeterol)	100/50 one puff twice a day	250/50 one puff twice a day	500/50 one puff twice a day
uticasone furoate			
elvar Ellipta Iuticasone furoate and vilanterol)	n/a	92/22 one puff once a day	184/22 one puff once a day
ttinghamshire Adult Asthma Treatment Summa	-	F h 2025	
1	Last reviewed: March Review date: 1 2023	Feb 2025	